Spare Part No.

COS35538

Part Name

Easy Damage

Part Picture

o

C0OS35538-SP-CABLE | TS00000111 Cable 3*1.5 2M No

C0OS35538-SP-1 AA040000081 |M6*18 Screw No

C0OS35538-SP-2 AA040000082 |Rubber feet No

C0OS35538-SP-3 AA040000250 |Base Plate No

C0OS35538-SP-4 AA040000251 |Hexagon Socket Screw No

COS35538-SP-5 AA040000085 |M6 nut No

C0OS35538-SP-6 AA040000086 |6 cushion No

COS35538-SP-7/8/9  |AA040000087 [Lock Screw Assembly No t-n%‘
C0OS35538-SP-10 AA040000090 |2.5*20 Pin No O
C0OS35538-SP-11 AA040000091 |M8X20Screw +Flate Washe No

COS35538-SP-12/13/14 AA040000092 |Nut Holder Assembly No
—

C0OS35538-SP-15 AA040000095 [10X35 Pin No —

C0OS35538-SP-16 AA040000096 M8 Nut No

COS35538-SP-17 AA040000097 |10*25 Flat Washer No

COS35538-SP-18 AA040000098 [Small Fence No

C0OS35538-SP-19 AA040000099  (Straight Pin No




C0S35538-SP-20 AA040000100 |Big Fence No

C0S35538-SP-21 AA040000101 |P10 Flat Washer No

C0S35538-SP-22 AA040000102 |M10X20 Screw No

C0S35538-SP-23 AA040000103 |M8*12 screw No

C0S35538-SP-24 AA040000104 |[Sand Plate No

C0S35538-SP-25 AA040000105 |M8 Nut No

C0S35538-SP-26 AA040000106 |M8X45 Screw No

C0S35538-SP-27 AA040000107 |Washer 10*28*1 No o o
C0S35538-SP-28 AA040000108 |Shaft No —
C0S35538-SP-29 AA040000109 |Spring No h
C0OS35538-SP-30 AA040000110 |M5*16 Screw No

COS35538-SP-31 AA040000111 |motor cover No

C0S35538-SP-32 AA040000112 |M5*16 Screw No

C0S35538-SP-33 AA040000113 |[Limit Pin No

C0S35538-SP-34 AA040000114 |9*1.5 O-RING No

C0OS35538-SP-35 AA040000115 |8 Circlip No

C0S35538-SP-36 DD00001199  |Brush Holder No

C0S35538-SP-37 AA040C00117 [Carbon Brush No

COS35538-SP-38-F AA040000118 |Carbon brush cap No




C0OS35538-SP-38 DD00001200 |Carbon Brush Cap No
COS35538-SP-39 DD00001201  [Motor Housing No
C0S35538-SP-40 AA04S000252 |Stator No
C0S35538-SP-41 AA040000121 |P5 Washer No
COS35538-SP-42 AA040000122 |M5X75 Screw&flat washer [No
C0S35538-SP-43 A1016200000 |6200RS bearing No
C0S35538-SP-44 AA04R000253 |Rotor No
C0S35538-SP-45 AA040000124 |Baffle No
C0S35538-SP-46 A1016202000 |Bearings 6202 No
C0S35538-SP-47 AA040000125 |Gear box No




C0OS35538-SP-48 AA040000126 |Lock Pin Spring No NWYW

COS35538-SP-49 AA040000127 |Spindle lock pin No ‘

COS35538-SP-50 A1010608000 |Bearing 608 No Q

C0OS35538-SP-51 AA040000128 |®20 Circlip No
C0OS35538-SP-52 AA040G00129 |Gear No
C0OS35538-SP-53 DD00001202 |Gear Box Cover No
COS35538-SP-54 A1016204000 |Deep Groove Ball Bearing 6{No
C0OS35538-SP-55 AA040000131 |6*6*18 Woodruff Key No
C0OS35538-SP-56 AA040000132 |Spindle No \

COS35538-SP-57 AA040000133 |M6X10 Screw No




COS35538-SP-58 AA040000134 |Small safety guard No
C0OS35538-SP-59 AA040000135 [M6 Nut No
C0OS35538-SP-60 AA040000136 |Safety guard No
C0OS35538-SP-61/62/63 AA040000137 |Combination Screw M5*55 |No
COS35538-SP-64 AA040000140 |Inner flange No
C0OS35538-SP-65 AA004000475 |Wheel No
C0OS35538-SP-66 AA040000142 |Outer flange No
C0OS35538-SP-67 AA040000143 |washer No
C0OS35538-SP-68 AA040000144 |M10X20 Screw No




C0S35538-SP-69 AA004000476 |Side Cover No

COS35538-SP-70 AA040000146 |M6X10 Screw No

C0S35538-SP-71 AA040000147 |M6X1Screw No

COS35538-SP-72 AA040000148 |ST4.2*16 No

COS35538-SP-73 AA040000149 |M5X45 Screw No

C0S35538-SP-74 AA040000150 |M5 Nut No @O (@]
C0S35538-SP-75 AA040000151 |Left&Right handle No (o
COS35538-SP-75/79  |AA040000151 |Left&Right handle No

COS35538-SP-76 AA040000152 |ST4.2*16 No

C0S35538-SP-77 AA040000153 |Cord Clamp No ‘
COS35538-SP-78 AA040000154 |Cord Guard No _—
C0S35538-SP-79 AA040000155 |Right handle No m
C0S35538-SP-80 AA040W00156 |Switch No '
C0S35538-SP-81 AA040000157 |M16 Nut No

C0S35538-SP-82 AA040000158 |M16*160 Screw No

COS35538-SP-83-F  |A1002000024 |Cable 3*1.5 2M No

C0S35538-SP-83 TS00000111  [Cable 3*1.5 2M No




|COS35538-SP-83-V1  [DD00001203  |Spring Washer 10 No




COS35538




	Export
	Exploded

